250 DUKE, orange - B.D. 2024 <2024><EU><F4203X1>

FRAME
68378

Pos Part Number Description Additional Text Quantity
1 96303001000C1 FRAME ASLY FRONT JP111113 BLAC 1.00
2 96303006000C1 ENGINE HANGER RH JP113410 BLK 1.00
3 96303005000C1 ENGINE HANGER LH JP113409 BLK 1.00
4 96335001011 Radiator bracket right 1.00
5 96335001010 Radiator bracket left 1.00
6 J912060146 Hexagon socket screw, M6X14 4.00
7 J900000802503 bolt socket M8x1.25 4.00
8 J910001001001 nut hex flanged M10x1.25 1.00
9 J800001001200 Spacer 2.00
10 J900001022400 bolt flanged M10x224 1.00
11 96303001020 Beading 3.00
14 J900000600802 bolt flanged M6x1 1.00
15 96303099000 hose bracket 1.00
16 90108023100 Clip 2.00
17 96303088000 Plug 2.00
18 J900001011000 bolt flanged M10x112 2.00
21 90803009000 NUT-U-M10X1,25XA/F 17 1.00
22 J340001000700 plastic cable clip 2x6,5 1.00
23 95813046000 Hose guide 1.00
24 94513026000 Brake hose bracket 1.00
25 93803001022 Cable tie 1.00




26 J900000601205 bolt flanged M6x12 1.00
27 96303001030 BRACKET COVER SIDE RH 1.00
28 96303070000 GUARD CHAIN 1.00
29 J900000602100 screw button head M6x1 1.00
30 96303083020 frame cover right front 1.00
31 96303083010 frame cover left front 1.00
32 96303083030 Frame cover left 1.00
33 J900000601207 SCREW SOCKET STEP M6X1 3.00
34 J800000601200 Sleeve 1.00




